AVSPARE.COM
parts catalog

384-3280 SHIELD GP-HEAT S/N RDP1-UP PART OF 364-3723, 364-3724, 447-1945, 447-1947, 516-8909, 516-8910 ENGINE AR-COMPLETE 988K



WHEEL LOADER
988K WHEEL LOADER TWX
988K Wheel Loader TWX00001-UP (MACHINE) POWERED BY C18 Engine SEBP5753 988K TWX   (2013)

AIR INLET AND EXHAUST SYSTEM

EXHAUST GP
i05269832 SEBP5753

Parts catalogue group:

384-3280: SHIELD GP-HEAT
  For full view, you need register

Parts for your 988K WHEEL LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 384-3281 [1] SHIELD-HEAT  
2. 421-7051 [3] BRACKET AS  
    (EACH INCLUDES)
  4K-9097 [1] NUT-WELD (5/16-18-THD)  
3. 431-9048 [1] BRACKET AS  
  4K-9097 [1] NUT-WELD (5/16-18-THD)  
4. 2A-4639 [4] BOLT (3/8-16X1.625-IN)  
5. 4M-0061 [4] BOLT (5/16-18X0.75-IN)  
6. 5J-4715 [4] WASHER (10.3X20.6X4.2-MM THK)  
7. 5P-4116 [8] WASHER-HARD (8.8X20.5X2-MM THK)  
8. 6V-8189 [3] NUT (5/16-18-THD)  
9. 8T-4224 [5] WASHER-HARD (8.8X16X2-MM THK)  
10. 9C-5344 [4] SPACER (10.5X20X18-MM THK)  

Caterpillar Parts SIS Catalog 988K :

Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.